
HD-TR18-0325

Page 1

Tool Rental Center
MANUAL

Walk-Behind 18” Trencher

SKU # 87300HD
Starting Serial # 250310001

TR-18

Read and understand this Operator’s Instruction Manual, 
and the Engine Manufacturer’s Owner’s Manual 

before operating this equipment. 
Death of serious injury can result if this machine is used improperly.



SAFETY INFORMATION

• Equipment should only be operated by trained personnel in good 
physical condition and mental health (not fatigued).  The operators 
and maintenance personnel must be physically able to handle the bulk 
weight and power of this equipment.

• This is a one person tool.  Maintain a safe operating distance to other 
personnel.  It is the operator’s responsibility to keep other people 

    (workers, pedestrians, bystanders, etc.) away during operation.  Block 
    off  the work area in all directions with roping, safety netting, etc. 
   Failure to do so may result in others being injured by flying debris or 

exposing them to harmful dust and noise.
• This equipment is intended for commercial use only. 
• For the operator’s safety and the safety of others, always keep all 

guards in place during operation.
• Never let equipment run unattended.

• Personal Protection Equipment and proper safety attire must be worn 
when operating this machinery.  The operator must wear approved 
safety equipment appropriate for the job such as hard hat and safety 
shoes when conditions require. Hearing protection MUST be used 
when operational noise levels of this equipment may exceed 85db. 
Eye protection MUST be worn at all times.

GENERAL INSTRUCTIONS

Keep body parts, loose clothing and accessories away from 
moving parts. Failure to do so could result in dismemberment 
or death.

• Do not modify the machine.
• Stop motor/engine when adjusting or servicing this equipment. Maintain 

a safe operating distance from flammable materials.  Sparks 
from the cutting-action of this machine can ignite flammable 
materials or vapors.

Always contact your appropriate local agencies to 
determine exact locations of all buried utilities and 
subsurface hazards. If the EDCO TR-18 comes 
in contact with any subsurface hazard, property 

damage and/or personal injury will occur.
• Read and follow all safety decals and labels.
• Maintain a safe operating distance to other personnel.
• Be familiar with all aspects of the machine’s operation and  controls 
before applying power to the equipment.
• Use the correct accessory for the job being performed and material 
being removed.  Make sure accessories are mounted correctly.
• Never operate this machine while under the influence of drugs or 
alcohol, while taking medications that impair the senses or reactions, 
or when excessively tired or under stress.
• Follow the instructions in the operator’s manual and exercise caution.
• Comply with all local safety and health regulations as well as EPA and 
OSHA regulations.
Read/Maintain a copy of the equipment’s operator’s manual and the 
engine/motor manufactures operators manual with the machine for 
reference at all times.
•Be sure all decals on the machine can be clearly read and understood. 
Replace worn/missing decals immediately.

• Engine exhaust from this product contains chemicals 
known to the State of California to cause cancer, birth 
defects or other reproductive harm.
• Tilting a gasoline powered machine fitted with an 
EPA approved vented charcoal filter gas cap, beyond 
20° can cause fuel leakage. If a leak occurs, do not 

start or run the engine until the leak is fixed. Eliminate all other ignition 
sources in the immediate area (no smoking, flares, sparks or flames). 
Use approved gasoline absorbing material to contain the fuel leakage. 
Then use clean, non-sparking tools to collect absorbed materials then 
dispose of these contaminants properly.

•  Gasoline is extremely flammable and poisonous. It should 
only be dispensed in well ventilated areas, and with a cool 
engine.
•  Small gasoline engines produce high concentrations of 

carbon monoxide (CO) example: a 5 HP 4 cycle engine operation in 
an enclosed 100,000 cu. ft. area with only one change of air per hour 
is capable of providing deadly concentrations of CO in less than fifteen 
minutes. Five changes of air in the same area will produce noxious 
fumes in less than 30 minutes. Gasoline powered equipment should 
not be used in enclosed or partially enclosed areas. Symptoms of CO 
poisoning include, head-ache, nausea, weakness, dizziness, visual 
problems and loss of consciousness. If symptoms occur - get into 
fresh air and seek medical attention immediately.

•  Never refuel a hot engine or an engine while it is running.
•  Engines are shipped from factory without fuel/oil. 

   SAFETY MESSAGES

Indicates an imminent hazard which, if not avoided, 
will result in death or serious injury.

Indicates an imminent hazard which, if not avoided, 
can result in death or serious injury.

Indicates hazards which, if not avoided, could result in 
serious injury and or damage to the equipment.

• Safety Instructions are proceeded by a graphic alert  symbol of DANGER, 
WARNING, or CAUTION.

GASOLINE / POWERED EQUIPMENT

DUST WARNING
• Some dust created by power sanding, sawing, 
grinding, drilling, and other construction activities 
contains chemicals known to cause cancer, birth 
defects, or other reproductive harm. Materials 

being removed can be toxic or hazardous. A breathing respirator is 
required to help protect the operator.
Some examples of these chemicals are:
• Lead from lead-based paints.
• Crystalline silica from bricks, concrete and other masonry products.
Your risk of exposure to these chemicals varies depending on how 
often you do this type of work. To reduce your risk: work in a well 
ventilated area, use a dust control system, such as an industrial-style 
vacuum, and wear approved personal safety equipment, such as a 
dust/particle respirator designed to filter out microscopic particles.
•  See more on the importance of dust prevention and silica warnings 
at: osha.gov/silica
• More concrete and silica dust supression training and educational 
materials available at www.edcoinc.com/customer-support.
• Written exposure plans are provided at www.edcoinc.com/customer-
support.

HD-TR18-0325

Page 2



HD-TR18-0325

Page 3

HOW TO ORDER REPLACEMENT PARTS

	 To insure product safety and reliability, always use 
genuine EDCO replacement parts when making 
repairs to the equipment.

	 When calling for parts, specify the MODEL and 
SERIAL number of the machine, which can be found 
on the NAME PLATE. Keep that information in the 
space provided. In addition to this information, give 
part number, description, and quantity as listed on 
the parts list to your parts representative.

	 Please note: Due to improvements and changes 
in the equipment, the illustrations shown may be 
different than the actual machine.

FILL IN INFORMATION BELOW

Date of Purchase ______________________________

Model # _____________________________________

Serial # ______________________________________

SKU #  ______________________________________

	 Section	        Pages
Safety Information  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	2
How To Order Replacement Parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	 3
Specifications, Dimensions and Weight . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	4
California Proposition 65 Warning  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 	5
Machine Safety Symbol Label Reference  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 	6, 7
Safety Guidelines . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	8
Trencher Introduction . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	9
Handlebar Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	 9
Operating Controls and Features . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	10
Operating Instructions  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	11 - 14
Transporting and Storage . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	15
Maintenance . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	16 - 19
Illustration 1: Frame and Wheel Grouping . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	 20, 21
Illustration 2: Cog Gripper Grouping  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	 22		
Illustration 3: Main Shaft Grouping . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	24, 25	
Illustration 4: Depth Control Grouping  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 	26, 27 
Illustration 5: Chain Lifter Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	28
Illustration 6: Digging Bar and Chain Grouping  . . . . . . . . . . . . . . . . . . . . . . . . . . .	30, 31
Illustartion 7: Power Transmission Grouping  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	32, 33
Illustartion 8: Engine Grouping   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	34, 35
Decal Sheet and Decals . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	36, 37
Wiring Diagram for Switch & Engine  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	38
Limited Equipment Warranty of Sale  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .	39
EDCO’s Online Customer Support  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 	40

TABLE OF CONTENTS

TOOL RENTAL CENTER MANUAL

TR-18
Walk-Behind 18” Trencher



HD-TR18-0325

Page 4

Specifications
EDCO Model: TR-18
Engine: Honda GX200
Power: 5.8 HP
Displacement: 196cc
Chain Speed: 392 ft/min, 75RPM
Chain Width: 3 inches
Maximum Digging Depth:18 inches
Wheel Base: 23.75 inches

Dimensions and Weight



HD-TR18-0325

Page 5

WARNING: This machine used in its application on concrete/cement/brick surfaces can expose 
you to chemicals including crystalline silica which is known to the State of California to cause can-
cer. For more information go to www.P65Warnings.ca.gov

WARNING: This product can expose you to chemicals including soots, tars, and mineral oils, which 
are known to the State of California to cause cancer, and carbon monoxide, which is known to the 
State of California to cause birth defects or other reproductive harm. For more information go to 
www.P65Warnings.ca.gov

WARNING: Batteries, battery posts, terminals and related accessories can expose you to chemicals 
including lead and lead compounds, and other chemicals known to the State of California to cause 
cancer and birth defects or other reproductive harm. WASH HANDS AFTER HANDLING. For more 
information go to  www.P65Warnings.ca.gov

WARNING: Cancer and Reproductive Harm - 
For more information go to: www.P65Warnings.ca.gov

For more information regarding exposure to California’s Proposition 65 listed chemicals from an 
EDCO machine or part, please contact techsupport@edcoinc.com. 

WARNING: California Proposition 65

Depending on machine/part model the following warnings may apply: 

Proposition 65 applies to any company operating in California, selling products in California, or manufactur-
ing products that may be sold in or brought into California. The purpose of Proposition 65 is to inform the 
public about exposure to these chemicals. EDCO has not shifted manufacturing processes, this is strictly an 
updated warning procedure required by the state of California. While the exposure from EDCO products 
may be negligible or well within the “no significant risk” range, out of an abundance of caution, EDCO has 
elected to provide these Proposition 65 warnings. 



HD-TR18-0325

Page 6

MSSLR-0225

MACHINE SAFETY SYMBOL LABEL REFERENCE

This symbol means that the machine is heavy if the machine needs to be lifted onto  or off of a truck, 
loading dock etc. that  proper technique or heavy duty lifting device should be used, personal injury could result.
(Yellow background with black pictogram and black outline)

This symbol means that dangerous chemicals, gases, dust particles and/or fumes are present including
carbon monoxide. Proper ventilation must be maintained. Do not use gasoline or diesel powered 
equipment indoors. 
(Yellow background with black pictogram and black outline)

This symbol means that there are sharp components and if feet/fingers/digits come in contact personal 
injury or death could result.
(Yellow background with black pictogram and black outline)

This symbol means that potential hazardous voltages are present and the equipment must be properly 
grounded and extreme caution should be taken. If for any reason maintenance or repair is needed, 
insure that voltage(s) are disconnected at the machine and the source unless (be cautious) voltage needs
to be present to troubleshoot the problem, then only qualified personal should work on “live” systems.
(Yellow background with black pictogram and black outline) 

This symbol means explosive and hazardous vapors are present. Caution should be exercised to 
prevent personal injury to face and eyes. Breathing and personal protection should be used when 
servicing.
(Yellow background with black pictogram and black outline)

This symbol means that the guards must remain in place while the engine/motor on the machine is 
running because death or personal injury may result.
(Yellow background with black pictogram and black outline)

This symbol means that there are moving parts and if feet/fingers/digits are inserted under any edge of 
the cutter/grinder/saw cover while the engine/motor on the machine is running that personal injury and loss 
of foot/fingers/digits may result.
(Yellow background with black pictogram and black outline)

This symbol means the surface is HOT and that if fingers/digits/hands or any bare or unprotected skin comes
in contact with this surface or hot accessory, possible serious burns and personal injury may result.
(Yellow background with black pictogram and black outline)

This symbol means flying debris are present. Always wear appropriate face, eye, and clothing protection
to prevent personal injury to torso, face and eyes.
(Yellow background with black pictogram and black outline)

This symbol means entanglement danger is present. Caution should be exercised to keep all bystanders
away while digging. Keep hands, arms, feet and clothing away from rotating auger and trencher chain. 
Serious injury or death can result.
(Yellow background with black pictogram and black outline)



HD-TR18-0325

Page 7

This symbol means that the Operator’s, owners, instruction and/or manufacturer(s) manuals must be 
read and understood before operating or attempting to operate this electrical, gasoline, diesel or 
propane powered equipment, failure to do so can result in personal injury and possible death. 
(Blue background with white pictogram.)

This symbol means that proper eye protection must be worn/used during the operation of this equipment. There is
a potential risk of operator eye damage, injury or loss of sight. This also applies to any personnel standing
nearby observing the operation of this equipment.
(Blue background with white pictogram.)

This symbol means that proper ear protection should be worn/used during the operation of this equipment. 
There is a potential risk of operator hearing damage, injury or loss of hearing which will increase based on the 
length of exposure. This also applies to any personnel standing nearby observing the operation of this equipment.
(Blue background with white pictogram.)

This symbol means that proper head protection should be worn/used during the operation of this equipment there
is a potential risk of operator head injury from foreign or loose objects the equipment might come in 
contact with during operation. This also applies to any personnel standing nearby or observing the 
operation of this equipment.
(Blue background with white pictogram.)

This symbol means that proper breathing protection or engineering controls must be worn/used during the
 operation of this equipment there is a potential risk of operator lung damage. Repeated and/or substantial 
inhalation of airborne crystalline silica can cause serious or fatal respiratory diseases, including silicosis. In 
addition, to California and some other authorities have listed respirable crystalline silica as a substance known 
to cause cancer. When grinding/cutting/drilling such materials, always follow local respiratory precautions. 
This also applies to any personnel standing nearby or observing the operation of this equipment.
(Blue background with white pictogram.)

This symbol means do not insert fingers/digits under any edge of the belt cover while the engine/
motor on the machine is running because personal injury and loss of fingers/digits may result.
(Black pictogram with red “No” symbol outline)

This symbol denotes the lifting point and means that if lifting of this equipment is necessary use a lifting
device that is designed to accomodate or exceed the weight of this machine. Check the Operator’s
 manual for specifications. Using a device that is not designed to accomodate or exceed the weight of this 
machine could result in damage to the machine and personal injury. Do not lift equipment over people 
because death or serious injury could result.
(Blue background with white pictogram.)

This GHS pictogram identifies that the chemicals contained present serious health hazards.
(Black pictogram with red diamond symbol outline)

MACHINE SAFETY SYMBOL LABEL REFERENCE



HD-TR18-0325

Page 8

Read and understand all operating instructions 
before operating this equipment.  

Death or serious injury can result if this machine is used improperly.

Safety Guidelines

Safety warnings and guidelines do not by themselves eliminate danger. 
They are not given as substitutes for proper accident prevention procedures 
and good judgement.

Eye and ear protection must be worn at all times while the trencher is in use.  During normal operation, 
sound pressure levels may exceed 85dBA.  Use only ANSI approved safety glasses to help prevent 
eye injury.  Everyday eyeglasses have only impact resistant lenses; they are NOT safety glasses.

Operator must wear appropriate clothing and footwear.  Do not wear loose clothing or jewelry 
that can get tangled in moving parts.  Footwear should provide sure footing and protection. 
 
A dust mask is required to help protect the operator from inhaling the airborne material when
operating this machine.

• Slip/Trip/Fall is a major cause of serious injury or death. Beware of uneven or slippery work surfaces.

• Do not use the machine while barefoot or wearing open sandals.

• If working near traffic, wear reflective clothing.

• Do not leave trenches open or unmarked.

• Exercise care when working in the vicinity of unprotected holes or excavations.

• DO NOT operate the machine unless all protective guards are in place.

• Replace digging chain if severely worn or damaged in any way before using this tool.

• Keep bystanders at least 50 feet (15m) away from your work area at all times.Stop the engine when another
  person or pet approaches.

• Keep body parts, foreign objects and clothing clear of rotating auger and digging chain.

• Coming into contact with buried utilities while digging can cause severe injuries or DEATH.

• Contact appropriate utility representatives to determine if/where electrical cables, gas lines, water lines, etc.   
  are buried BEFORE operation.



HD-TR18-0325

Page 9

It is your responsibility as the operator of this piece of equipment to know what specific 
requirements, precautions and work hazards exist. You must read and understand all of the 
information contained in this operators manual.

The EDCO Model TR-18 trencher is a small, operator propelled, chain-type trencher designed for 
digging a trench 3” wide and up to 18” deep.

The TR-18 trencher has more than enough power to trench through the toughest soils, however, 
because of its small size, low horse power and trenching capacity, it is limited in what it is capable 
of doing. The job site, soil conditions, job specifications and operator experience may dictate that a 
different tool or method be used to do the job.

The digging chain of any trencher has a tendency to pull the trencher in the opposite direction you 
want to dig. For this reason, be sure that the digging teeth are not in contact with the ground or 
other objects while starting the engine and that the wheel lock device engages while lowering the 
digging bar into the ground. Be sure that you have a firm grip on the machine and are ready to 
control it when the digging bar comes in contact with the ground.

Trenchers of all type have a tendency to “hop” or “buck” under certain conditions. This can be the 
result of certain soil conditions or buried objects that the trencher cannot cut through or lift to the 
surface. The trencher must be stopped and the object  manualy removed, or restart the trench
beyond the object.

NOTE: It is important that any piece of machinery be kept in the best mechanical condition possible. 
 Failure  to  properly  maintain  machinery greatly  reduces  the productivity of the tool and could  
create a hazard to the operator or bystanders.  DO NOT use machinery if it has been modified or 
improperly maintained.

Trencher Introduction

Handlebar Assembly
The trencher is shipped with the handlebar detached. The throttle cable and ON/OFF switch 
should be hooked up to the engine. Attach the handlebar at the base with the hardware shown 
below and fully tighten.

CAPSCREW 5/16-18 X 1
 

LOCKWASHER 5/16”

FLATWASHER 5/16”

HARDWARE
5 REQUIRED EACH:



HD-TR18-0325

Page 10

Operating Controls and Features



HD-TR18-0325

Page 11

Operating Instructions

Read and understand the Engine Manufacturer’s Owner’s Manual before operating the Trencher.

PREPARE THE ENGINE:

1. Add Oil to the Engine. 
    The engine is shipped without oil. Do not start the engine before adding oil.
    Check the oil level daily before starting the engine and add oil as needed. Do not overfill. 

2. Check Air Cleaner.
    Make sure the air filter is in good condition and change if dirty.

3. Add Gasoline to the Engine. 

    Use extreme care when adding gasiline to the engine. Gasoline is highly flammable and explosive.
    You can be burned or seriously injured when handling fuel. Fill the tank outdoors, never indoors.
    Gasoline vapors can ignite if they collect inside an enclosure. Explosion can result.	

STARTING THE TRENCHER:

1. Be sure the depth control is in the “ 0 “ depth position and the digging chain is clear of the ground.

2. Check and make sure the switch on the front of the engine is in the “ON” Position.
    Move the On/Off switch on the handle to the “ON” position.
  
3. Always stand to the rear of the trencher, away from the side delivery auger and digging chain 
    while starting the engine.

4. Start the engine following the procedures outlined in the engine manual supplied with the trencher.

5. Always start the trencher at the job site and allow it to warm up. While the machine is running, 
    check that all controls are working properly before using.

STOPPING THE TRENCHER:

In case of an emergency: 
Move the switch on the handle to the off position and tilt the trencher upward and out of the trench.

During normal operation:
Move digging chain out of the trench. Move the throttle control lever to the engine “idle” position. 
Then move the ON/OFF switch to the “OFF” position.

There are two ON/OFF switches on the trencher; one on the handle bar and one on the engine. 
Refer to the engine manual for the switch location on the engine. 

The operator can turn the trencher off at any time by switching either ON/OFF switch to the “ OFF “ 
position.



HD-TR18-0325

Page 12

Operating Instructions
TRENCHING SAFETY:

Keep bystanders clear. If throttle is set higher than idle when engine is running, the digging chain, 
side auger and other compents will move.
Do not operate this trencher indoors. For outdoor use only.

Hitting a buried object, such as a rock, could cuse a sudden thrust to the operator. Injury could 
occur if the operator is not prepared to deal with this condition.

Always be sure that the area you are going to trench is clear of potential hazards, such as pipes, 
rocks, wire, boards or other materials that could possibly entangle itself around the digging chain 
or cause unstable footing before using the trencher.

Be sure the digging chain is not turning when the engine is at an idle.
Be sure the engine is off or at idle before moving the trencher at the job site.

GENERAL:

To increase depth of cut: 
Lift knob on handwheel and turn “clockwise” to increase the depth of cut.

To decrease depth of cut:
Lift knob on handwheel and turn “counter-clockwise” to decrease the depth of cut.

Note: The actual depths of cut are appoximate.

The gauge on the rear of the trencher shows the depth in 6 inch increments. 

Depth Gauge



HD-TR18-0325

Page 13

Operating Instructions

STEPS TO DIGGING A TRENCH: 

Move Trencher to Digging area.
Start engine with digging chain clear of ground ( Fig. 1) and allow engine to warm up at idle speed.

Hold the trencher handlebar firmly with both hands. Increase the throttle of the engine, then turn the 
depth control clockwise to start digging. Allow the weight of the machine to dig. (Fig. 2)

Continue turning the depth control clockwise to reach the approximate depth desired. (Fig. 3)
See gauge at the rear of unit.

Continued on next page

TURN CW

Fig. 2

DIG

Fig. 3
FULL

DEPTH

Fig. 1

CLEAR



HD-TR18-0325

Page 14

STEPS TO DIGGING A TRENCH (CONTINUED): 

Tip the trencher back out of the ditch by pushing down on handle. (Fig. 4)

Pull the trencher back approximately 6 inches. (Fig. 5)

Slowly lower the chain back into the ground and continue digging until it reaches the desired depth 
again. (Fig. 6)

Repeat this process as necessary to create the length of trench desired. (Fig. 7)

Note: The trencher works best with a downward digging and sawing motion. The operator should 
not be dragging the trencher backward while digging.

Operating Instructions

Fig. 7

TRENCH 
LENGTH

Fig. 4

PUSH

Fig. 6

LOWER

PULL

Fig. 5



HD-TR18-0325

Page 15

Transporting and Storage

TRANSPORTING:

•	 Always shut off the engine when transporting machine.
•	 Shut off the fuel before transporting machine.
•	 This machine weighs approximately 245 lbs. and should only be lifted using the lifting points.
•	 Always secure this trencher with tie downs or similar restraints when transporting.

STORAGE:

•	 Cool engine before storage.
•	 Inspect for worn or damaged parts.
•	 Choose covered storage location.
•	 Prevent accidental starting.
•	 Always shut off the fuel valve and engine.

•	 Store trencher and fuel where fuel vapors cannot reach sources of combustion like, water 
heaters, electric motors, switches, furnaces, etc.

•	 The trencher shall be stored in a manner that prevents it from falling, rolling or tipping over.
•	 Always place the trencher on level ground and use wheel chalks to prevent the trencher from 

rolling when not in use.



HD-TR18-0325

Page 16

Maintenance
SAFETY:

		                                Wear proper PPE (Personal Protective Equipment) 
                                                    when performing maintenance on the trencher.

                         Periodic maintenance of the trencher is essential.

Disconnect the spark plug wire before performing maintenance. See engine manual.

Maintain the trencher according to the recommended proceedure in this manual.

Stop engine before removing fuel cap.

Use only genuine equipment manufacturer (EDCO)  or the engine manufacture (Honda) parts 
when making repairs to the trencher.

Replace digging chain if severely worn. Be sure the engine is not running when replacing.

Add grease to main pivot shaft at front of machine daily. (See figure below)

Grease Daily

DIGGING CHAIN TENSION:

The chain tension should have approximately a droop of about 3/4”.
To change the tension on the digging chain, loosen the jam nut using a 15/16” wrench and adjust 
using a 5/16” hex key wrench. Then retighten the jam nut and check the chain tension. 
DO NOT OVER TIGHTEN THE CHAIN!

Jam Nut Adjust Set Screw



HD-TR18-0325

Page 17

Maintenance

V-BELT:
After 4 hours of operation, remove the belt cover to check the v-belt tension and drive chain 
tension. Loose or worn v-belts reduce the power transmission efficiency, cause week digging 
and reduces the life of the belt itself.

                          NEVER attempt to check the v-belt with the engine running. Severe injury can 
                          occur if your hand gets caught between the belt and the clutch. Always wear 
                          gloves.

REPLACING V-BELT:
Remove the belt cover. Use care to keep fingers from being entangled in the belt pulley.
Loosen engine mount bolts and slide engine to reduce belt tension. Work belt off the large pulley 
and replace with new belt. Re-set the belt tension by sliding the engine and tighten engine mount 
bolts.

                         Whenever the digging becomes weak during normal operation, regardless of 
                         operational hours, check the v-belt and clutch immediately.

Clutch

Idler
Sprocket

Drive Chain 
& Sprocket

V-Belt



HD-TR18-0325

Page 18

Air Cleaner:
A clogged air filter can cause poor engine starting, lack of power and shorten the life of the engine 
substantially.

To replace the air filter refer to the Engine Manufacturer’s Owner’s Manual.

Maintenance

Spark Plug:
Check and clean or replace spark plugs regularly.
A fouled, dirty spark plug may cause hard starting and poor engine performance. Set spark plug 
gap to recommended clearance. Refer to engine manual.

                        The muffler and engine cylinder become very hot during operation and remain hot 
                        for some time after stopping the engine. You could suffer burns. Allow engine to
                        cool before removing spark plug.

                        NOTICE: a lose spark plug can become very hot and may cause engine damage.

ENGINE:

Refer to the Engine Manufacturer’s Owner’s Manual for maintenance information specific to the 
engine used.



HD-TR18-0325

Page 19

Read and follow instructions 
in the engine owner’s manual.

Maintenance Schedule

X

Before
Operation

As RequiredEvery
40-50 Hours
 of Operation

Every
25 Hours

of Operation

Daily

X
X

All maintenance to 
be performed by 

qualified 
personnel.

Visual Inspection of
Entire Machine

Check Engine Oil

Grease Main shaft

X

X

X

X

X

X

X
Check Tire Pressure

Clean Air Filter Element

Clean Dust  & Dirt 
Off Machine

Retention Digging Chain
& Lubricate

Change Engine Oil           
(Refer to engine manual)

Replace air filter element
(Refer to engine manual)

Replace Spark Plug
(Refer to engine manual)

X
New (4 hrs.)

X

Check Belt, Clutch
& Chain Tension

X



HD-TR18-0325

Page 20

ILLUSTRATION 1: FRAME AND WHEEL GROUPINGILLUSTRATION 1: FRAME AND WHEEL GROUPING



HD-TR18-0325

Page 21

PARTS LISTING - ILLUSTRATION 1: FRAME AND WHEEL GROUPING
ITEM #          PART #              DESCRIPTION                                                                            QTY.

1 101330HD MAIN FRAME WELDMENT, TR-18 1
2 101381 WHEEL, TIRE, AND TUBE FOR TR-18 2
3 101337HD WHEEL COG WELDMENT RIGHT, TR-18 1
4 101336HD WHEEL COG WELDMENT LEFT, TR-18 1
5 10806 SCREW, CAP 5/16-18 X 1 ZINC 6
6 10801 WASHER, LOCK 5/16 ZINC 6
7 10054 NUT, HEX 5/16-18 ZINC 6
8 10807 NUT, HEX LOCK 5/16-18 ZINC 6
9 11597 WASHER .755”ID X 1.25”OD X .060”THK 2

10 10306 PIN, COTTER 3/16 X 1-1/2 2
11 54026 WHEEL, 4 X 2 X 3/4 W/ ROLLER BRG. 1
12 201696 SMALL WHEEL TUBE,TR-18 1
13 10009 WASHER, FLAT 3/4 SAE ZINC 2
14 201718 SMALL WHEEL SPACER, TR-18 2
15 10337 SCREW, CAP 1/2-13 X 6 1
16 10312 WASHER, FLAT 1/2 SAE ZINC 2
17 10417 NUT, HEX 1/2-13 ZINC 2
18 101341HD HANDLEBAR WELDMENT, TR-18 1
19 10608 GRIP, HAND 1” MODEL AT 2
20 10806 SCREW, CAP 5/16-18 X 1 ZINC 5
21 10801 WASHER, LOCK 5/16 ZINC 5
22 10213 WASHER, FLAT 5/16 SAE ZINC 5



HD-TR18-0325

Page 22

ITEM #         PART #              DESCRIPTION                                                                       QTY.
1 101333HD COG GRIPPER WELDMENT, TR-18 1
2 101348 CLEVIS PIN 3/8 X 1 2
3 11616 PIN, COTTER 3/32 X 3/4 2
4 101372 PIN, COTTER 1/8 X 1-1/2 2
5 101335HD  PIVOT WELDMENT, TR-18

(ALSO SEE ILLUS. 4, ITEM 18)
1

6 101373 SCREW, HEX CAP 3/8-16 X 7-1/2 1
7 10025 WASHER, FLAT 3/8 SAE ZINC 2
8 10156 NUT, HEX NYLON LOCK 3/8-16 ZINC 1
9 50074 SPRING, EXT. 1”OD X 3-15/16 1

ILLUSTRATION 2: COG GRIPPER GROUPINGILLUSTRATION 2: COG GRIPPER GROUPING



HD-TR18-0325

Page 23

THIS PAGE WAS LEFT BLANK INTENTIONALLY



HD-TR18-0325

Page 24

ILLUSTRATION 3: MAIN SHAFT GROUPINGILLUSTRATION 3: MAIN SHAFT GROUPING



HD-TR18-0325

Page 25

PARTS LISTING - ILLUSTRATION 3: MAIN SHAFT GROUPING
ITEM #          PART #              DESCRIPTION                                                                            QTY.

1 N/A CHAIN LIFTER ASSEMBLY (SEE ILLUS. 5) 1
2 201675 MAIN SHAFT, TR-18 1
3 101361 SNAP RING, EXTERNAL 1-1/4 1
4 201716 GREASE SLEEVE, LONG,  TR-18 1
5 201717 GREASE SLEEVE, SHORT,  TR-18 1
6 101362 SNAP RING, EXTERNAL 3” 1
7 10174 KEY 1/4SQ X 1 1
8 101347 SPROCKET #40B45 X 1-1/4”BORE 1
9 87022 NUT, SELF LOCKING 1” - 14 1
10 101365 KEY, WOODRUFF 1/4 X 1-1/4 #21 1
11 101358 DIGGING CHAIN DRIVE SPROCKET 1
12 101342HD AUGER WELDMENT 10”, TR-18 1
13 10317 SCREW, CAP 3/8-16 X 2 1
14 10156 NUT, HEX NYLON LOCK 3/8-16 ZINC 1
15 50541 ADAPTER, GREASE FIT. 1/8PT X 1/4-28 1
16 10798 PIPE NIPPLE 1/8NPT X 1-1/2 (BLACK) 1
17 10585 PIPE COUPLING 1/8 NPS (BLACK STEEL) 1
18 10953 FITTING, GREASE 1/8 NPT STRAIGHT 1



HD-TR18-0325

Page 26

ILLUSTRATION 4: DEPTH CONTROL GROUPINGILLUSTRATION 4: DEPTH CONTROL GROUPING



HD-TR18-0325

Page 27

PARTS LISTING - ILLUSTRATION 4: DEPTH CONTROL GROUPING
ITEM #         PART #              DESCRIPTION                                                                             QTY.

1 51075 HANDWHEEL, LARGE W/ 5/8-8 X 13”ROD 1
2 10346 SCREW, SKT. HD. CAP 1/2-13 X 4-1/2 1
3 50550 SLEEVE, BRASS 1/2” TAPERED 1
4 14023 KNOB, BALL 1-3/8 W/ 1/2-13THD, BLK. 1
5 80009 BEARING, BALL 5/8” 2-HOLE (NO G.F.) 1
6 10412 BOLT, CARRIAGE 1/4-20 X 1 ZINC 2
7 10861 NUT, KEPS LOCK 1/4-20 ZINC 2
8 55010 SPACER, HANDWHEEL 5/8”ID X 3/4”L 1
9 50008 NUT, HEX 5/8-8 ACME 2
10 101339HD CLEVIS WELDMENT, TR-18 1
11 10808 FITTING, GREASE 1/4-28 STRAIGHT 1
12 101382 SCREW, THUMB 5/16-18 X1-1/2 1
13 10054 NUT, HEX 5/16-18 ZINC 1
14 101350 CLEVIS PIN 1/2 X 1-1/2 1
15 10312 WASHER, FLAT 1/2 SAE ZINC 2
16 10040 WASHER, GARRET 17/32 X 1 X .054 1
17 10124 PIN, HAIR COTTER .125” X 1-15/16OAL 1
18 101335 PIVOT WELDMENT, TR-18 1
19 10480 BOLT, TAP 3/8-16 X 1-1/2 (FULL THD) 1
20 10404 NUT, HEX 3/8-16 ZINC 1
21 10025 WASHER, FLAT 3/8 SAE ZINC 2
22 101373 SCREW, HEX CAP 3/8-16 X 7-1/2 1
23 10156 NUT, HEX NYLON LOCK 3/8-16 ZINC 1
24 101334HD LONG LINK WELDMENT, TR-18 1
25 101348 CLEVIS PIN 3/8 X 1 2
26 11616 PIN, COTTER 3/32 X 3/4 2
27 N/A CHAIN LIFTER ASSEMBLY (SEE ILLUS. 5) 1



HD-TR18-0325

Page 28

ILLUSTRATION 5: CHAIN LIFTER ASSEMBLYILLUSTRATION 5: CHAIN LIFTER ASSEMBLY

ITEM #         PART #              DESCRIPTION                                                                       QTY.
1 101332HD CHAIN LIFTER WELDMENT, TR-18 1
2 87018 BEARING, TAPERED ROLLER, CUP 2
3 87019 BEARING, TAPERED ROLLER, CONE 2
4 87023 SEAL, SHAFT, OIL 1.5” ID 2
5 101351 O-RING #232, 1/8 X 2-3/4”ID 2



HD-TR18-0325

Page 29

THIS PAGE WAS LEFT BLANK INTENTIONALLY



HD-TR18-0325

Page 30

ILLUSTRATION 6: DIGGING BAR AND CHAIN GROUPINGILLUSTRATION 6: DIGGING BAR AND CHAIN GROUPING



HD-TR18-0325

Page 31

PARTS LISTING - ILLUSTRATION 6: DIGGING BAR AND CHAIN GROUPING
ITEM #         PART #              DESCRIPTION                                                                                                        QTY.

1 101338HD CHAIN BAR WELDMENT, TR-18 1
2 101374 SCREW, SET 5/8-11 X 3 1
3 10046 NUT, HEX 5/8-11 ZINC 1
4 101378 BOOM END ROLLER ASSEMBLY, TR-18 1
5 101375 SCREW, HEX CAP 3/4-10 X 2-1/2 1
6 10403 NUT, HEX JAM 3/4-10 ZINC 1
7 101357 DIGGING CHAIN 3”, WELDED, TR-18 1
8 101343HD CHAIN GUARD, TR-18 1
9 10018 SCREW, CAP 1/4-20 X 3/4 ZINC 2

10 10602 WASHER, FLAT 1/4 SAE ZINC 2
11 10861 NUT, KEPS LOCK 1/4-20 ZINC 2



HD-TR18-0325

Page 32

ILLUSTRATION 7: POWER TRANSMISSION GROUPINGILLUSTRATION 7: POWER TRANSMISSION GROUPING



HD-TR18-0325

Page 33

PARTS LISTING - ILLUSTRATION 7: POWER TRANSMISSION GROUPING
ITEM #          PART #            DESCRIPTION                                                                              QTY.

1 50045 BEARING, BALL 3/4” PILLOW BLOCK 2
2 10960 FITTING, GREASE 1/4-28 X 45° 2
3 10333 SCREW, CAP 3/8-16 X 1-1/4 ZINC 4
4 10811 WASHER, LOCK 3/8 ZINC 4
5 10025 WASHER, FLAT 3/8 SAE ZINC 4
6 201695 MANDREL SHAFT, TR-18 1
7 50523 KEY 3/16SQ X 1-1/8 1
8 10060 KEY 3/16SQ X 1-1/4 1
9 101345 SPROCKET #40B11 X 3/4”BORE 1

10 101352 SHEAVE 8.75” OD X 1GR.A X 3/4”BORE 1
11 10223 BELT AX-36 1
12 101354 CLUTCH, CENTRIFUGAL 3.12 X 1GR X3/4 1
13 101346 IDLER SPROCKET, #40 CHAIN 17 TEETH 1
14 201698 IDLER SPROCKET INSERT, TR-18 1
15 10364 BOLT, CARRIAGE 3/8-16 X 2 GRADE 5 1
16 12121 WASHER, 1”OD X 17/32”ID X 21G ZINC 1
17 10025 WASHER, FLAT 3/8 SAE ZINC 2
18 10811 WASHER, LOCK 3/8 ZINC 1
19 10404 NUT, HEX 3/8-16 ZINC 1
20 10174 KEY 1/4SQ X 1 1
21 101347 SPROCKET #40B45 X 1-1/4”BORE

(ALSO SEE ILLUS. 3, ITEM 8)
1

22 87022 NUT, SELF LOCKING 1” - 14 1
23 101371 CHAIN #40 X 39” + CL, TR-18 1
24 101331HD LEFT COVER WELDMENT, TR-18 1
25 10312 WASHER, FLAT 1/2 SAE ZINC 2
26 10045 WASHER, LOCK 1/2 ZINC 2
27 10417 NUT, HEX 1/2-13 ZINC 1
28 10386 SCREW, CAP 1/2-13 X 4-1/2 1
29 10213 WASHER, FLAT 5/16 SAE ZINC 2
30 10801 WASHER, LOCK 5/16 ZINC 2
31 10053 SCREW, CAP 5/16-18 X 3/4 ZINC 2



HD-TR18-0325

Page 34

ILLUSTRATION 8: ENGINE GROUPINGILLUSTRATION 8: ENGINE GROUPING



HD-TR18-0325

Page 35

PARTS LISTING - ILLUSTRATION 8: ENGINE GROUPING
ITEM #         PART #             DESCRIPTION                                                                             QTY.

1 15054 ENGINE, HONDA GX200UT2QX2 1
2 15303 MUFFLER CAP, HONDA #18331-883-810 1
3 11872 SCREW, MACHINE M4-0.7 X 6MM PHP 2
4 10170 KEY 3/16SQ X 1-3/4 (INCLUDED W/ ENGINE) 1
5 101354 CLUTCH, CENTRIFUGAL, TR-18 1
6 10048 SCREW, CAP 5/16-24 X 3/4 ZINC 1
7 10801 WASHER, LOCK 5/16 ZINC 1
8 40327 OIL DRAIN KIT, 4 THRU 6.5 HP HONDA 1
9 10918 BOLT, CARRIAGE 5/16-18 X 1-3/4 1

10 10820 BOLT, CARRIAGE 5/16-18 X 1-1/4 3
11 10213 WASHER, FLAT 5/16 SAE ZINC 4
12 10801 WASHER, LOCK 5/16 ZINC 4
13 10054 NUT, HEX 5/16-18 ZINC 5
14 10452 WASHER, LOCK, INT. TOOTH 5/16” 1
15 10968 TERM., RING 5/16 16-14GA. INSULATED 1
16 36042 ADHESIVE CORD CLIP 5/8”SQ. 5
17 10970 CONN., WIRE QUICK-SPLICE 18-14 GA. 1
18 15201A SWITCH W/ WIRES, ROCKER RED ON-OFF 1
19 3611 CABLE, THROTTLE, LEVER-TYPE 54” 1
20 10383 SCREW, MACHINE 10-32 X 2 2
21 11801 NUT, HEX NYLON LOCK 10-32 ZINC 2
22 101341 TRENCHER HANDLEBAR WELDMENT 1
23 10608 GRIP, HAND 1” MODEL AT 2



HD-TR18-0325

Page 36

DECAL SHEETDECAL SHEET

P/N 92245       TR-18      14X17 Sheet         

0

6 IN.

12 IN.

18 IN.

D
E
P
T
H 

C
O
N
T
R
O
L

TO INCREASE
DEPTH OF CUT

TO DECREASE
DEPTH OF CUT

DANGER

DANGER

Avoidance Hazard.

Entanglement Hazard.

Before Cutting into 
in surface, insure 
there are no buried 
gas, electrical, high 
pressure air, sewer
or water lines.

Cutters and Auger 
can cause severe 
injury or death.

Keep Clear.



HD-TR18-0325

Page 37

DECALS CONTINUEDDECALS CONTINUED

THE
HOME DEPOT

P/N 91346

P/N 91379



HD-TR18-0325

Page 38

WIRING DIAGRAM FOR SWITCH & ENGINEWIRING DIAGRAM FOR SWITCH & ENGINE



HD-TR18-0325

Page 39

      
Equipment Development Company, Inc. herein referred to as EDCO (Seller) warrants that 
each new unit manufactured by EDCO to be free from defects in material and workmanship 
in normal use and service for a period of (1) one year (except for the cutter drum assembly 
on all model concrete/asphalt planers AND the chisel head assembly on all model ALR’s & 
ALR-BS in which case the warranty period shall be 90 days) from date of shipment to the 
original retail or equipment rental center owner.

Accessories or equipment furnished and installed on the product by EDCO but manufactured by 
others, including, but not limited to engines, motors,electrical components, transmissions etc., 
shall carry the accessory manufacturers own warranty.

EDCO will, at its option, repair or replace, at the EDCO factory or at a point designated by 
EDCO, any part which shall appear to the satisfaction of EDCO inspection to have been 
defective in material or workmanship.

EDCO reserves the r ight to modify, alter and improve any part or parts  
without incurring any obligation to replace any part or parts previously sold without such 
modified, altered or improved part or parts.

This warranty is in lieu of and excludes all other warranties, expressed, implied, statutory, 
or otherwise created under applicable law including, but not limited to the warranty of 
merchantability and the warranty of fitness for a particular purpose in no event shall seller 
or the manufacturer of the product be liable for special, incidental, or consequential dam-
ages, including loss of profits, whether or not caused by or resulting from the negligence 
of seller and/or the manufacturer of the product unless specifically provided herein. In ad-
dition, this warranty shall not apply to any products or portions there of which have been 
subjected to abuse, misuse, improper installation, maintenance, or operation, electrical 
failure or abnormal conditions and to products which have been tampered with, altered, 
modified, repaired, reworked by anyone not approved by seller or used in any manner 
inconsistent with the provisions of the above or any instructions or specifications provided 
with or for the product.

FORCE MAJEURE
Seller’s obligation hereunder are subject to, and Seller shall not be held responsible for, any 
delay or failure to make delivery of all or any part of the Product due to labor difficulties, 
fires, casualties, accidents, acts of the elements, acts of God, transportation difficulties, 
delays by a common carrier, inability to obtain Product, materials or components or qualified 
labor sufficient to timely perform part of or all of the obligations contained in these terms 
and conditions, governmental regulations or actions, strikes, damage to or destruction in 
whole or part of manufacturing plant, riots, terrorist attacks or incidents, civil commotions, 
warlike conditions, flood , tidal waves, typhoon, hurricane, earthquake, lightning, explosion 
or any other causes, contingencies or circumstances within or without the United States not 
subject to the Seller’s control which prevent or hinder the manufacture or delivery of the 
Products or make the fulfillment of these terms and conditions impracticable. In the event 
of the occurrence  of any of the foregoing, at the option of Seller, Seller shall be excused 
from the performance under these Terms and Conditions, or the performance of the Seller 
shall be correspondingly extended.

This document sets forth the terms and conditions pursuant to which the purchaser (“Pur-
chaser”) will purchase and Equipment Development Co.Inc. (“Seller”)will sell the products, 
accessories, attachments (collectively the Products “) ordered by the Purchaser. These 
terms and conditions shall govern and apply to the sale of Seller’s Products to Purchaser, 
regardless of any terms and conditions appearing on any purchase order or other forms 
submitted by Purchaser to Seller, or the inconsistency of any terms therein and herein. 

1. PRICE
 All prices set forth on any purchase order or other document are F.O.B. Sellers facility or dis-
tribution point, as may be determined by Seller  (F.O.B.Point). All prices are exclusive of any 
and all taxes, including, but not limited to, excise, sales, use, property or transportation taxes 
related to the sale or use of the Products, now or hereafter imposed, together with all penalties 
and expenses. Purchaser shall be responsible for collecting and/or paying any and all such 
taxes, whether or not they are stated in any invoice for the Products. Unless otherwise speci-
fied herein, all prices are exclusive of inland transportation, freight, insurance and other costs 
and expenses relating to the shipment of the Products from the F.O.B. point to Purchaser’s 
facility. Any prepayment by Seller of freight insurance and other costs shall be for the account 
of Purchaser and shall be repaid to Seller.

2. PAYMENT TERMS
 Payment terms are as follows. 2% 10 days (to approved and qualified accounts). Net 30 
days. This is a cash discount for invoices paid within 10 days after the invoice date, regard-
less of date of receipt of shipment.  This is not a trade discount and will not be granted to 
accounts that do not adhere to stated terms.

 *All past due accounts are subject to a late payment fee of 1.5% per month or a maximum 
allowed by law if different, along with the expenses incidental to collection including reason-
able attorney’s fees and costs.

 *Seller reserves the right to hold shipments against past due accounts.
 *Seller reserves the right to alter payment terms.

 3. FREIGHT TERMS
 All shipments will be made F.O.B. shipping point as designated in these Terms and Condi-
tions, and title shall pass at the F.O.B. point.  Delivery to the initial common carrier shall 
constitute delivery to the Purchaser.  Any claims for loss or damage during shipment 
are to be filed with carrier by the Purchaser.  Seller will not assume responsibility for the 
performance of the carrier.

 Back orders will be shipped in the most practical fashion with charges consistent with 
our freight policy established with the original order. UPS, FED EX, MAIL or shipments 
by other couriers are subject to the same terms and conditions as outlined in paragraph 
#3”Freight Terms”. 

 4. DELIVERY, DAMAGES, SHORTAGES
 Seller shall use reasonable efforts to attempt to cause the Products to be delivered as provided 
for in these Terms & Conditions.  Delivery to the initial common carrier shall constitute the delivery 
to the Purchaser.  Sellers responsibility, in so far as transportation risks are concerned ceases 
upon the delivery of the Products in good condition to such carrier at the F.O.B. point and all the 
Products shall be shipped at the Purchaser’s risk.  Seller shall not be responsible or liable for 
any loss of income and/or profits, or incidental, special, consequential damages resulting from 
Seller’s delayed performance in shipment and delivery.

 5. RETURN OF DEFECTIVE PRODUCTS
 Defective or failed material shall be held at the Purchaser’s premises until authorization has 
been granted by Seller to return or dispose of Products.  Products that are to be returned 
for final inspection must be returned Freight Prepaid in the most economical way.  Credit 
will be issued for material found to be defective upon Seller’s inspection based on prices 
at time of purchase.

 6. PRODUCTS ORDERED IN ERROR
 Products may be returned, provided that claim is made and Seller is notified within 7 days 
of receipt of Products, and the Products are in original buyer’s possession not more than 
30 days prior to return, subject to Seller’s approval. If Products are accepted for return, 
they must be Freight Prepaid and buyer will be charged a minimum of 15% restocking 
charge, plus a charge back for outbound freight charges if the original order  was shipped 
prepaid. Returns are not accepted for any Products that are specifically manufactured to 
meet the buyer’s requirement of either specifications or quantity.

 AGREEMENTS
 These Terms and Conditions constitute the entire agreement between Seller and Purchaser as 
it relates to terms and conditions of sale, and supersedes any and all prior oral or written agree-
ments, correspondence, quotations or understandings heretofore in force between the parties 
relating to the subject matter hereof.  There are no agreements between Seller and Purchaser 
with respect to the Product herein except those specifically set forth in and made part of these 
terms and conditions.  Any additional terms, conditions and/or prices are rejected by Seller.

 These terms and conditions may be modified, cancelled or rescinded only by a written 
 agreement of both parties executed by  their duly authorized agents.

 
USE ONLY GENUINE EDCO PARTS & ACCESSORIES

 For your own safety, the safety of others and the life of your machine.

 SUBMIT ALL WARRANTY CLAIMS AT: 
 www.edcoinc.com/customer-support

LIMITED EQUIPMENT WARRANTY OF SALE 

TERMS AND CONDITIONS 
(NOT APPLICABLE TO SALES THROUGH AUTHORIZED DISTRIBUTION)



HD-TR18-0325

Page 40

Scan This QRC or Visit  
www.edcoinc.com/customer-support

READ:  EDCO Owner’s Manuals and Parts Listings share basic information 
and parts of each product.  Download and print them whenever needed.

WATCH:  EDCO Product Training Videos show how to use products, install 
tooling, and perform basic maintenance.

FIND: Somewhere on this product is an EDCO QRC Training Decal.  Scanning 
this code provides owner’s information, videos, and other training content 
anywhere/anytime on your mobile device.

JOIN:  EDCOed.com is a free, 24-hour training space.  Each certification track 
focuses on a specific EDCO product group.  The information in these tracks help 
businesses be successful with those products. 

Example Only

EDCO is always updating online training / information so you always have the most recent content.

Also see Operator’s Safety & Limited Warranty Manual

Equipment Development Co., Inc.  •   800.638.3326   •    techsupport@edcoinc.com

BEFORE USING THIS PRODUCT
Have You Used EDCO’s Online Customer Support??

Page 40


